|
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
1} Gasket, Rear Cover 1 | 3901019 10 (.8 thick)
-] Seal, Rear Crank 1 ] 3906410 16
2] Cover, Rear 1 3902674 10 {Die Cast)(Note #3) 2675
3| Seal, Rear Crank 1 3904089 15 (See Notes 6 & 7) 4173
4] "0" Ring 1 }3901397 15 158.12 dia. x 533 830
5] Screw, Hex Head Cap 6 | 3900627 15 M6-1.00 x 14 (flg) 638
6} Dowel, Ring (See Note #1)
7] Housing, Flywheel 1 | 3903282 10 Arm Mount (Notes 2 & S)
8| Screw, Hex Head Cap 8 | 3901408 15 M12-1.75 x 40 (flg). 638
9l Plate, Cover 1 13901399 10 3.18 thick
10| Screw, Self Tap Metal 2 13902735 15 M8-1.25 x 21.0
11| Seal, "O" Ring 1 | 3904469 10 830
12| Plug, "O"™ Ring 1 | 3904470 10 See Note #4
13) Plug, Threaded (PlasticPl } 3904181 15 3/4-16UNF
Note #1: Item #6 is liEte for referefice onfly (see Page 2, Sec. A for part
number. Dowejl i} pressed info cylinder block prior to hsg.
installation. . .
#2: The hsg. bore| dihmeter is 40p.58 whth (12) M10-1.5 x 25 tapped he¢les
on a 428.62 a.|bolt circle The| starter mtg. tapped holes are
M10-1.50 x 30 [here are (4) M12-).75 x 26.0 & (2) M12-1.75 thrt
tapped holes pn pach mounting pad.
#3: Sand cast verpiop of rear coyer is| 3901018.
#4: This plug is jpsefl to seal th acceés hole for Eng. Barring Gear
3904682. .
#5: 3903282 is tht permanent molfl P/N.| It supersedes 3902256.
#6: 3904087 is thp development PfN for| aluminum rear crank seal.
#7. For service kit pee 3904323.}
_ 10/31/83
SECTION C_ -

- 13







|
T Q PART ID TAB
E PART NAME T NUMBER |[CODE REMARKS SHT
M Y
1} Gasket, Rear Cover 1] 3901019 10 (.8 thick)
- Seal, Rear Crank 1} 3906416 16
4 Cover, Rear 1 3902674 10 (Die Cast)(Note #4) 2675
3] Seal, Rear Crank 1 3904090 15 (See Notes 7 & 8) 4173
"0" Ring 1| 3901397 15 158.12 dia. x 533 830
Screw, Hex Head Cap 6 | 3900627 15 M6-1.00 x 14 (flg) 638
Dowel, Ring (See Note #1)
Housing, Flywheel 1| 3903282 10 Arm Mount (Notes 2 & 6)
Screw, Hex Head Cap 8 | 3901408 15 M12-1.75 x 40 (flg). 638
Gasket, Cover Plate 1] 3902734 10 | 2.40 thk(24060) (Note #3)
10§ Plate, Cover 1 ] 3901399 10 3.18 thick
11} Screw, Self Tap Metal 2 | 3902735 15 M8-1.25 x 21.0
12} Plug, Pipe 1 | 3008469 15 .75" NPTF 30p8240
13 Seal, "O" Ring 1 ] 3904469 10 830
14| Plug, "O" Ring 1 | 3904470 10 See Note #5
15{ Plug, Threaded (Plastic)l | 3904181 15 3/4-16UNF
Note 1: TItem #6 is ljite for referepce onlly (see Page 2, Sec. A for parf
number. Dow i pressed inko cyllinder block prior to hsg.
installation.
#2: The hsg. bore dipmeter is 40P.58 with (12) M10-1.5 x 25 tapped hples
on a 428.62 dia.} bolt circlel. Thel starter mtg. tapped holes are
M10-1.50 x 30|. [Fhere are (4) M12-J1.75 x 26.0 & (2) M12-1.75
thru tapped lep on each mojunting] pad.
#3: Apply liquid gasket at the ock flywheel housing and starter
to flywheel usfing mating surfac in assembly. When a pad tpr
flywheel housfing| is used in Wet applications the (2) center pad
mounting capsprels must have] a liguid sealant applied before
installation.
#4: Sand cast verBioh of rear coper is| 3901018.
#5: This plug is jusefl to seal thg accepgs hole for Eng. Barring Gear
3904682.
#6: 3903282 is t pprmanent molfl P/N.] It supersedes 3902256.
#7: 3904087 is t dpvelopment PYN for] aluminum rear crank seal.
#8: For service t pee 3904354
10/31/83
SECTION _C - 15 -




11111111



!
T Q PART 1D TAB
E PART NAME T NUMBER [|CODE REMARKS SHT
M Y
1} Gasket, Rear Cover . 1 13901019 10 (.8 thick)
-{ Seal, Rear Crank 1 | 3906410 16
2] Cover, Rear 1 3902674 10 (Die Cast)(Note #4) 2675
3} Seal, Rear Crank 1 3904089 15 (See Notes 6 & 7) 4173
4] "0" Ring 1 | 3901397 15 158.12 dia. x 533 830
5| Screw, Hex Head Cap 6 | 3900627 15 M6-1.00 x 14 (flg) 638
6] Dowel, Ring (See Note #1)
7] Housing, Flywheel 1 13904717 10 Pad Mount (Notes 2 & 3)
8] Screw, Hex Head Cap 8 13901408 15 M12-1.75 x 40 (flg). 638
9| Plate, Cover 1 3901399 10 3.18 thick
10{ Screw, Self Tap Metal 2 3902735 15 M8-1.25 x 21.0
11| Seal, "O" Ring 1 ]3904469 10 » 830
12{Plug, "O" Ring 1 | 3904470 10 See Note #5
13| Plug, Threaded (PlasticPl ]3904181 15 3/4-16UNF
Note #1: Item #6 is 1ikte for referefice only (see Page 2, Sec. A for parﬁ
number. Dowel i$ pressed info cylinder block prior to hsg.
installation.
#2: The hsg. bore|dipmeter is 409.58 wfth (12) M10-1.5 x 25 tapped héles
on a bolt cirgle The starter mtg] tapped holes are M10-1.50 x 3}0.
There are (4)|M12-1.75 x 26.9 & (2} M12-1.75 thru tapped holes o
each mounting] pag.
#3: 3903282 is thp permanent mol§ P/N.| It supersedes 3902256.
#4: Sand cast verpiog of rear coyer is}3901018.
#5: This plug is piseqd to seal th¢ accefs hole for Eng. Barring Gear
3904682.
#6: 3904087 is th? divelopment P{N for]laluminum rear crank seal.
#7. For service kjt gee 3904323.
10/31/83
SECTION C -17 -







to-flywheel
flywheel hou
mounting cap
installation.
#4: The sand cast

#5: 3903282 is thﬁ
se

#6: This plug is
3904682.

#7: 3904087 is tﬂr
Mit

#8: For service

usfing mating

ingl is used in

reWs must hav

vepsion of th
rmanent mo
to seal t

rfacegs in assembly.

et a
a 1li

rear

P/N.

acceL
velopment FYN for] aluminum rear crank seal.
ee 3904354

cover is 3901018.

wWhen a pad type
lications, the (2) center pad|
id sealant applied before

It supersedes 3902256.
s hole for Eng. Barring Gear

i
T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
Gasket, Rear Cover 1] 3901019 10 (.8 thick)
Seal, Rear Crank 1] 3906416 16
Cover, Rear 1 3902674 10 (Die Cast)(Note #4) 2675
Seal, Rear Crank 1 3904090 | 15 (See Notes 7 & 8) 4173
0" Ring 1} 3901397 15 158.12 dia. x 533 830
Screw, Hex Head Cap 6 | 3900627 15 M6-1.00 x 14 (flg) 638
Dowel, Ring (See Note #1)
Housing, Flywheel 1] 3904172 10 Pad Mount (Notes 2 & 5)
Screw, Hex Head Cap 8 1 3901408 15 M12-1.75 x 40 (flg). 638
Gasket, Cover Plate 1| 3902734 10 2.40 thk(24060) (Note #3)
10} Plate, Cover 1] 3901399 10 3.18 thick
1} Screw, Self Tap Metal | 2| 3902735 15 M8-1.25 x 21.0
12} Plug, Pipe 1 | 3008469 15 .75" NPTF 30P8240
13t Seal, "O" Ring 1 | 3904469 10 830
14 Plug, "O" Ring 1} 3904470 10 See Note #6
15) Plug, Threaded (Plastiq)l | 3904181 15 3/4~16UNF
Note 1: Ttem #6 is 1lilst for referemce on&y (see Page 2, Sec. A for parft
number. Dowji i pressed i::o cyllinder block prior to hsg.
installation. hL
#2: The hsg. boreq dipmeter is 44f7.68 With (12) M10-1.5 x 25 tapped les
on a 466.72 dia.] B.C. The arter] mounting tapped holes are
M10-1.50 x 3Q.0.] There are [(4) MU2-1.75 x 26.0 & (2) M12-1.75 thru
tapped holes jon pach mounti pad.
#3: Apply liquid [gasket at the ock-tlo-flywheel housing and starter}

SECTION C

- 19 -

11/02/83







|
T Q ‘PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y '
1} Gasket, Rear Cover 1 | 3901019 10 (.8 thick)
-| Seal, Rear Crank 1 ] 3906410 16
2] Cover, Rear 1 3902674 10 (Die Cast){(Note #4) 2675
3| Seal, Rear Crank 1 3904089 15 (See Notes 6 & 7) 4173
4] "0" Ring 1 | 3901397 15 158.12 dia. x 533 830
5{ Screw, Hex Head Cap 6 | 3900627 15 M6-1.00 x 14 (flg) 638
6] Dowel, Ring (See Note #1)
7] Housing, Flywheel 1 | 3904172 10 Pad Mount (Notes 2 & 5)
8] Screw, Hex Head Cap 8 13901408 15 M12-1.75 x 40 (flg). 638
9{ Plate, Cover 1 | 3901399 10 3.18 thick
10| Screw, Self Tap Metal 2 13902735 15 M8-1.25 x 21.0
11| Seal, "O" Ring 1 | 3904469 10 830
12§ Plug, "O" Ring 1 | 3904470 10 See Note #3
13} Plug, Threaded (Plasticbl 3904181 15 3/4-16UNF
Note #1: 1Item #6 is ligptefl for referefice onlly (see Page 2, Sec. A for part
number.) Dowpl s pressed ijto cyjlinder block prior to hsg.
installation. : .
#2: The hsg. bore| dihmeter is 44§.68 with (12) M10-1.5 x 25 tapped heles
on a 466.72 dlia.|bolt cirecle Thef starter mtg. tapped holes are
M10-1.50 x 30 [here are (4) M12-1.75 x 26.0 & (2) M12-1.75S thrﬁ
tapped holes pn pach mounting pad.
#3: This plug is psefl to seal th accegs hole for Eng. Barring Gear
3904682,
#4: Sand cast verpiop of rear coyer is{3901018.
#5: 3903282 is thp permanent molfl P/N.| It supersedes3902256.
#6: 3904087 is thp development PYN for| aluminum rear crank seal.
#]. For service kjt jee 3904323.
10/31/83
- 21 -

SECTION C_




PLATE, BACKING

FH90??

1
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
1| Gasket, Rear Cover 1 |3907???? i0 18 thick
—| Seal, Rear Crank 1 }3902?22? 16 »
2| Cover, Rear 1 3907?77 10 Die Cast 2675
3} seal, Rear Crank 1 3907??? 15 4173
4| Screw, Hex Head Cap 6 |3907?7?? 15 M6-1.00 x 14 (flg) 638
S| Ring, Dowel (See Note #1) .
6| Plate, Backing 1 |390722°? 10 For use with small block**
7] Screw, Hex Head Cap 8 1390?77?77 15 M12-1.75 x 40(flg) 638
8| Spacer, Starter 1 |390???? 10 6 thick
NOTE #1: TItem #5 liste% for referencejonly {See Page 2, Sec. A for P/N).
Dowel is presged|into cylinde¢r blogk prior to housing installatipn.
%% See John Crofgs, |Jr. for additional information.

SECTION C_

- 22 -

10/03/83




CHEVROLET/G

CKIN FH

|
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
FH90?? .
1{Gasket, Rear Cover 1 |390???? 10 18 thick
-|Seal, Rear Crank 1 139077272 16 ’
2|Cover, Rear 1 390?77?? 10 Die Cast 2675
3|Seal, Rear Crank 1 390?7??? 15
4}Screw, Hex Head Cap 6 390?777 15 IM6-1.00 x 14 (flg) 638
S|Ring, Dowel (See Note #1)
6 |Plate, Backing 1 |39%90?7?°? 10 For use w/Chevy AT400 Auto.Xx*
Trans. (*31.0 thick)dp
7|Screw, Hex Head Cap 8 |3907??7? 15 M12-1.75 x 35 (flg) 638
| _8iSpacer, Starter 1 13902222 10 6.0 thick
FHO90??
1 [Gasket, Rear Cover 1 |390???°? 10 18 thick
- |Seal, Rear Crank 1 |39077?2?¢ 16
2 |Cover, Rear 1 390??7?2? 10 Die Cast 2675
3|Seal, Rear Crank 1 390?222 |15 o
4 |Screw, Hex Head Cap 6 3902?7727 15 M6-1.00 x 14 (flg) 638
S |[Ring, Dowel (See Note #1)
6 {Plate, Backing 1 i390?7??? 10 For use w/Chevy SM-465 Std.*x
Trans. (*45.0 thick)dp
7|Screw, Hex Head Cap 8 ]3907???°? 15 M12-1.75 x 35 (flg) 638
8 |Spacer, Starter 1 [3907?2? 10 6.0 thick
NOTE #1: Item #5 listed |ford reference ¢gnly (dee Pg. 2, Sec. A for P/N. Dowgl is

pressed into cyl. block prior to hsg. installation.

XK

SECTTON C

- 23 -

See John Crofts, Jr. for additional information.

10/03/83




DRIVE 301 AF9006 ENGR.
| DA9006 | MKTG.
|
T Q PART D TAB
E -PART NAME T NUMBER |CODE REMARKS SHT
M Y
1} Pulley, Crank 1 }3903858 10 174.0 dia. 8 Groove K 3911
. Section

2] Screw, Hex Head Cap 4 13903857 15 M12-1.25 x 36 (12.9) 638

(flanged)

SECTION _C_

- 24

10717783




ADAPTER, FRONT DRIVE

301

AF9007 ENGR

DA9007 | MKTG

|
T Q PART ID TAB
E PART NAME T NUMBER | CODE REMARKS SHT
M Y

1} Pulley, Crank 1 |3903858 10 174.0 dia. 8 Groove 3911

K Section
2) Pulley, "V" Belt 1 |3903826 10 172" Vv, 177.4 dia.
3| Screw, Hex Head Cap 4 3903857 10 M12.125 x 36 (12.9) 638

(flanged)

SECTION _C

= 25

10717783




FRONT DRIVE

301

AF9002

I
T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
AF9002

1| Pulley, Crank 1/3903858 10 174.0 dia., 8 Groove K Sec

2| Flange, Crankshaft 1[3903829 10 92.0 pilot diameter

3| Screw, Hex Head Cap 413903857 15 M12-1.25 x 36 (flanged) 638

SECTION _C

-26

11-02-83




ADAPTER, FRONT DRIVE _ 301 | AF9008 | ENGR
DA9009 | MKTG P

——

|
T Q PART 1D : TAB
E PART NAME T NUMBER | CODE REMARKS SHT
M Y
1}Pulley, Crank 1 ]3903858 10 174.0 dia. 8 Groove 3911
K Sec.
2{Pulley, "V" Belt 1 3903826 10 1/2" v, 177.4 dia.
3|Flange, Crankshaft 1 3903829 10 92.0 pilot dia. 4178
4|Screw, Hex Head Cap 4 {3903857 15 M12-1.25 x 36 (12.9) 638
: (flanged.)
10/17/83

SECTION _C -27 -



ADAPTER, FRONT DRIVE

| .
(=]
ot

AF9010

DA9010

|

T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y

| AF9010 :

1| Pulley, Crank 113903858 74 dia., 8 Groove, K Sec. 638
2| Pulley, Crankshaft 13905645 10 1/72" V 177.4 dia, 2 Groove 3911
3| Screw, Hex Head Cap 413903857 15 M12-1.25 x 36 (flanged) 638

SECTION _C__

10-17-83



APTER, FRONT DRIVE

AF9004
AF9005

AF9003

SPICER 1000 & 1100
| SPICER 1260 & 1310
SPICER 1350 & 1410 |

|
T Q PART 1D TAB
E PART NAME T NUMBER |} CODE REMARKS SHT
M Y
AF9003
1 |Flange Companion 3903783 10 5/16-24" UNF 4 holes
on 2.75" dia. bolt circle
2 |Screw, Hex Head Cap 4 13904052 7/16-14UNC x 1"
[AF9004 .
1 |Flange, Companion 1 3903784 10 3/8-24" UNF 4 holes
on 3.125" dia. bolt circle
2 |Screw, Hex Head Cap 4 3904052 15 7/16-UNC x 1"
|AF9005
1 |Flange, Companion 1 [3903785 10 7/16-20" UNF 4 Holes
on 3.75" dia. bolt circle
2 ]Screw, Hex Head Cap 4 5904052 15 7/16-14UNC x 1.0"

SECTION _C

- 29 -

10/17/83




346

SUPPORT, FRONT ENGINE

—_——————
/

e N

EM9001 -

N T
L‘:' 0
o
WOW
\
AN

Y
AN

[CIIRN

— e

’
X
=3

r
Py

PART NAME

Zm——

<=0

PART
NUMBER

REMARKS

TAB
SHT

1|{Support, Front Engine |1
2 |Screw, Hex Head Cap 4

NOTE: 3904402 single pqi

3904402
3027671

support reglaces

Pad type (see note)
12-1.75 x 65.0

3902464 .

3032560

SECTION _C

10/03/83




]
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
1|Support, Front Engine 1 3904403 10 Replaces 3902587
2]|Isolator, Vibration 1 }173093 15 40-45 durometer 173092
3|Screw, Hex Head Cap 4 13027671 15 M12-1.75 x 65 3922560
4|Bracket 2 173773 10
5|Screw, Hex Head 1 |S-114-B 15 3/4-16 UNF x 5 1/2"
6 |Nut 1 |s-226 15

SECTION _C

31~

10/03/83




SUPPORT, FRONT ENGINE 346

EM9005

SN A teN //
'\rf.é’:/'/ : - e
NG
PhTET
\) ;//):/
v
]
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
1|Support, Front Engine 1 3903795 10 Has provisions for hyd. (See Npte)
' ump mount SAE "B" flg.
2|Screw, Hex Head Cap 4 13027670 15 12-1.75 x 80 3022560
NOTE: THIS FRONT ENGINE SUPHRORT 1§

CURRENTLY BEING REDESIGNED.

SECTION _C

10/03/83



MANIFOLD, EXHAUST 213 XM9001

A
!
|
|

<

N
AU

|
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
1]|Gasket, Manifold 4 13901456 10 .46 thick
2iManifold, Exhaust . 1 3901223 10 Front up exhaust 1687
3|Screw, Hex Head Cap 8 |3901448 15 |M10-1.50 x 65 (flg) 638
_ 8/22/83
SECTION _C



MANIFOLD, EXHAUST l 213 XM9002 l

]

T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y

1|Gasket, Manifold 4 }3901456 10 .46 thick

2|Manifold, Exhaust 1 13902274 10 Center side out

3|Screw, Hex Head Cap 8 |3901448 15 M10-1.50 x 65 (flg) 638

SECTION _C

_34_

8/22/83






TURBOCHARGER | 215

PP9701

LOCATION, TURBO | 214

TB9001

FRO

PLUMBING, TURBO

TP9701_

SECTION C

- 35 —




| .
T Q PART iD TAB
E PART NAME T NUMBER |JCODE REMARKS SHT
M Y
%gg%OCHARGER PP9701
-] Turbocharger 3903775 21-2
1} Turbocharger 1 3903666 |15 3668
2] Gasket, Turbocharger 1 3901356 10 0.50 thick
3| stud 4 3905417 10 M10-1.25 x M10-1.50 x 40.0 1ng
4] Nut, Regular Hex 4 3901961 15 M10-1.25 x 9.0 thick
ON TB900
S{Manifold, kxhaus 1 ]3901919 10 Front out exhaust
6] Gasket, Manifold 4 | 3901456 10
7} Screw, Hex Head Cap 8 | 3901448 15 M10-1.5 x 65 (flg) 638
8{ Cover, Intake Mfld. 1 { 3903913 10 2" 0.D. Inlet-Die Cast (Note })
9| Plug, Threaded 1 13904319 15 7/8"-14UNF (Note #3)
10{ Washer, Sealing 1 | (Note #2) 15 Compressed Asbestos 2.0 thk
11} Gasket, Intake Mfld. 1 |3901999 10 .8 thick 2005
12| Screw, Hex Head Cap 10§ 3904341 15 M8-1.25 x 26 (flg) 3332
13| Crossover 1 13904342 10
14{ Hose 2 | 3901804 10
15]Clamp, Hose 4 13008690 15
PL NG, TURBO TP9701
16y Hose, Turbo O1 upply |1 {3903658 15 5/8-18 thread, both ends 3992
’ (457)
17{Connector, Female 1 |s1008-1 15 1/4NPTF to 5/8-18UNF
18| Tube, 0il Drain 1 ]3903740 13
19]Gasket, 0il Drain 1 ]3901805 10
20| Screw, Hex Head Cap 2 ]13900630 15 M8-1.25 x 20 (flg) 638
21} Tube, Turbo 0il 1 | (Note #4) 10 See BP9701 (Block)
22| Hose, Plain 1 |3903745 15
23|Clamp, Hose 2 |43828-A 15
NOTE #1: The sand cast co%er part numter is| 3903913,
#2: Supplied with|plgg on development barts.
#3: Part number 3p03346 plug, thfeaded|is drilled and tapped with 1/}"
NPTF pipe thrpad{and is used|with B00846S plug, pipe and washer,|plain
66292 (0.8 thjck|- tabbed on]3029715).
#4: Turbo Oil Tubg i3 structured|in BPP701 (Block). It is listed
here for refefenge only.
10-31-83
SECTION _C_ - 36 -




TURBOCHARGER 215

PP9702

LOCATION, TURBO 2

TB9002

REAR OUT |

4
PLUMBING, TURBO 16

TP9702

r—l———; =

SECTION _C

- 37 -

10-21-83




|
T Q PART 1D TAB
E PART NAME T NUMBER |[|CODE REMARKS SHT
M Y
TURBOCHARGER  PP9702 :
-| Turbocharger 1 |3903774 21-2
1] Turbocharger 1 3903667 15 : 3668
2] Gasket, Turbocharger 1 3901356 10 0.50 thick
3{ stud 4 3905417 10 M10-1.25 & M10-1.50 x 40.0 1ng
41 Nut, Regular Hex 4 | 3901961 10 M10-1.25 x 9.0 thick
LCUIN 0 ot T
S{Manifold, Exhaus 1 13901635 10 Rear out exhaust
6] Gasket, Manifold 4 3901456 10
7| Screw, Hex Head Cap 8 13901448 15 M10-1.5 x 65 (flg) 638
8| Cover, Intake Manifold |1 [3903913 10 2"0D Inlet, Die Cast(Note #1)
9] Plug, Threaded 1 | 3904319 15 7/8"-14UNF (Note #3)
10{wWasher, Sealing 1 [ (Note #2) 15 Compressed Asbestos 2.0 thick
11} Gasket, Intake Mfld. 1 |3901999 10 .8 thick 2005
12| Screw, Hex Head Cap 1013904341 15 M8-1.25 x 26 (flg) 3332
13| Crossover 1 13904343 10
l4{Hose 2 3901804 10
15|Clamp, Hose 4 13008690 15
PLUMBING, TURBO TP9702 .
16 {Wose, Turbo Oil Supply 11 |3903931 15 5/8-18 thread, 3992
both ends (432)
17 |Connector, Female 1 jS1008-1 15 1/4 NPTF to 5/8-18UNF
18| Tube, 0il Drain 1 |3903741 13
19}Gasket, 0il Drain 1 {3901805 10
20}Screw, Hex Head Cap 2 |3900630 15 M8-1.25 x 20 (flg) 638
21|{Tube, Turbo 0il 1 {(Note #4) 10 See BP9701
22|Hose 1 |3903745 15
23{Clamp, Hose 2 143828-A 15 142627
NOTE #1: The sand cast|coyer part numbper is|3903913.
#2: Supplied with{plgg on development darts.
#3: Part number 3903346 plug, thyeaded|is drilled and tapped with 1/3§"
NPTF pipe thrpadland is used|{with P008465 plug, pipe and washer,
plain 66292 (9.8|thick - tabbed on|3029715).
#4: Turbo 0il Tubg (}3903744) is §tructfred in BP9701 and is listed
here for refefenge only.
10-31-83
SECTION _C_ - 38 -




A
: é
= / ”
/
e 3 / )
m VI /
: ,\
7/
o mmmay!
ol N e
of ofe.
~| O]
o] ol
ol oo
(A Ll ]
n| <lo
lﬁljl_
of ooy
Q] O
mim
RRR
ol Bl
m 210
] Ol &
3l Bl &
@
= IS
WOL
w3 A

10-21-83

- 39 -

Cc

SECTION



|
T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
TURBOCHARGER PP979?
-{ Turbocharger 1 | 3902222 21-2
1} Turbocharger 1 3903667 15
2| Gasket, Turbocharger 1 3901356 10 0.50 Thick
3] stud 4 3905417 15 M10-1.25 & M10-1.50 x 40 long
4f Nut 4 3901961 15 M10-1.25 x 9.0 thick
LOCATION, TURBO TB9Q07
S{ Manifold, Exhaus 1§ 390?722 10 Rear out - low mount
6} Gasket, Manifold 4 | 3901456 15
7] Screw, Hex Head Cap 8 | 3901448 15 M10-1.65 (flanged) 638
8{ Cover, Intake Mf1ld. 1 ]390?22? 10 2" 0.D. inlet
9] Gasket, Intake Cover 1 | 3901999 10 .8 thick 2005
10} Screw, Hex Head Cap 10J3904341 15 M8-1.25 x 26 (flanged) 3332
11] Crossover 1 ]390?2?2¢ 10
12| Hose 2 | 3901804 10
13| Clamp, Hose 4 | 3008690 15
22| Plug, Threaded 1 | 3904319 15 7/8"-14UNF (Note #1)
23| Washer, Sealing SEE NOTE #1 Compressed asbestos 2.0 thick]
PLUMBING, TURBO TP .
14 ﬁBEET‘Tﬁ?EE'ﬁTI‘EEEEI? 1 | 3903658 15 5/8-18 thread, both ends 3992
15f Connector, Female 1 | s1008-1 15 1/4 NPTF to 5/8-18UNF
16§ Tube, 0il Drain 1 13903740 13
17| Gasket, 0il Drain Tube |1 | 3901805 10
18] Screw, Hex Head Cap 2 |1 3900630 15 M8-1.25 x 20 (flanged) 638
19| Tube, Turbo 0il 1 | Note # 2 15 Structured in BP9701
20} Hose 1 | 3903745 10
21| Clamp, Hose 2 | 43828-A 15
NOTE #1: Supplied with| plhg.
#2: P/N 3903744 ?E sfructured injoptioh BP9701. It is listed here fbr

reference only.

SECTION C

- 40 -

10-31-83




PP9703 | TURBOCHARGER : 215 | FRONT OUT

TB9008 { LOCATION, TURBO 14
TP9701 | PLUMBING, TURBO 2
WA9702 { PLUMBING, AFT. WTR. | 2

10-21-83
SECTION C - 41 -



reference onl}y.

|
T Q PART iD TAB
E PART NAME T NUMBER |JCODE REMARKS SHT
M Y
TURBOCHARGER PP/ 03
-] Turbocharger 3904329 21-2
-1} Turbocharger 1 3904414 15
2| Gasket, Turbocharger 1 3901356 10 0.50 thick
3] Stud 4 3905417 15 M10-1.25 & M10-1.50 x 40.0 10Tg
4f Nut, Regular Hex 4 3901961 15 M10-1.25 x 9.0 thick
LOCATION, TURBO TB9Q%§
s[Manifold, Exhaust — |71 ] 3901919 10 | Front out exhaust
6] Gasket, Manifold 4 | 3901456 15
7] Screw, Hex Head Cap 8 | 3901448 15 M10-1.50 x 65 (flanged) 638
8| Aftercooler 1 | 3903387 10
9] Gasket, Intake Mfld 1 {3901999 15 .8 thick . 2005
10{ Screw, Hex Head Cap 10} 3900629 15 M8-1.25 x 16 (flanged) 638
11} Crossover 1 13903259 10
12] Gasket, Crossover 1 13906210 10
13| Screw, Hex Head Cap 4 | 3900629 15 M8-1.25 x 16 (flanged) 638
14]{ Hose, Plain 1 §3903970 15
-} 15} Clamp, Hose 2 ] 3008690 15
PLUMBING, TURBO TP9701|
16{Hose, Turbo O1 upply 3903658 15 5/8-18 Thread - Both Ends 3992°
17| Connector, Female 1 }|S1008-1 15 1/4 NPTF to 5/8-18 UNF
18} Tube, Turbo 0il Drain 1 13903740 13 .
19| Gasket, 0il Drain 1 13901805 10
20| Screw, Hex Head Cap 2 | 3900630 15 M8-1.25 x 20 (flanged) 638
21]Tube, Turbo 0il 1 |Note #1 10 See BP9701
22]Hose 1 3903745 10
23|Clamp, Hose 2 143828-A 15 162627
PLUMBING, AFT WTR WA97D2
241 Hose, oW 3903234 15
25|Tube, Aftercooler 1 {3903389 13
26}{Coupling, Plain Hose 1 |3903777 13
27 |Hose, Molded 1 13903391 15
28} Tube, Aftercooler 1 13903388 10
29}Hose, Plain 1 |106334 15 13837
23|Clamp, Hose 6 {43828-A 15 16262
NOTE #1: P/N 3903744 iL structured injoptioh BP9701. It is listed here fér

SECTION C

- 42

10-31-83




Vi W;.\‘“‘q
= A

-
o
d

PP9704

TURBOCHARGER

TB9009
TP9702
WA9702

LOCATION, TURBO

PLUMBING, TURBO

PLUMBING, AFT WTR

215 | REAR OUT
214
216 |
235

SECTION _C

10-21-83




- 44

|
T Q PART 1D TAB
E PART NAME T NUMBER |JCODE REMARKS SHT
M Y
TURBOCHARGER. PPP70
Murbocharger 113904330 21-2
1| Turbocharger 1 3904415 15 3668
2}Gasket, Turbocharger 1 3901356 10 .50 thick
3|Stud 4 13905417 15 M10-1.25 x M10-1.50 x 40 long
4{Nut, Regular Hex 4 13901961 15 M10-1.25 x 9.0 thick
LOCATION, TURBO TBPOOY
s[@anifold, Exhaust — 11 13901635 10 Rear out exhaust
6|Gasket, Manifold 4 3901456 10
7{Screw, Hex Head Cap 8 13901448 15 M10-1.5 x 65 (flanged) 638
8{Aftercooler 1 ]3903387 15
9|Gasket, Intake Mfld 1 |3901999 10 .8 thick 2005
10|Screw, Hex Head Cap 103900629 15 M8-1.25 x 16 (flanged) 638
11{Conn. Air Crossover 1 |3903260 10
12|Gasket, Connection 1 13906210 10
13|Screw, Hex Head Cap 4 13900629 15 M8-1.25 x 16 (flanged) 638
14 |Hose, Plain 1 }3901804 10
15 jClamp, Hose 2 3008690 15
PLUMBING, TURBO TP9102
16 WT 3903931 15 5/8-17 thread - both ends 3992
17 |Connector, Female 1 }s1008-1 15 1/4 NPTF to 5/8-18UNF
18 |Turb, Turbo 0il Drain 1 (3903741 13
19 [Gasket, 0il Drain 1 13901805 10
20 |Screw, Hex Head Cap 2 }3900630 15 M8-1.25 x 20 (flanged) 638
21 |Tube, Turbo 0il 1 |Note #1 10 See BP9701
22 {Hose 1 13903745 10
23 |Clamp, Hose 2 }43828-A 15 142627
PLUMBING, AFT WTR WA9102
24 [Hose, Elbow — — — T 13903234 15
25 |Tube, Aftercooler 1 13903389 13
26 [Coupling, Plain Hose 1 (3903777 13
27 |Hose, Molded 1 3903391 15
28 |Hose 1 ]106334 15
23 [Clamp, Hose 6 [43828-A 15
NOTE #1: P/N 3903744 if sqructured in]BP970] (block) and is listed here f4r
reference only.
10/31/83
SECTION C_ -




CONNECTION, EXHAUST 316 XS9001 I

| BE
T Q PART 1D TAB
E PART NAME T NUMBER | CODE REMARKS SHT
M Y

1|Gasket, Exh. Out Conn. |1 (3903251 15 .40 thick 3250
2|Flange, Weld 1 [3904054 15 or Adapting Exh. to 3" Pipe
3|Screw, Hex Head Cap 4 3900623 15 10-1.50 x 25 272

10-17-83

SECTION _C - 45 -



NN

ON, EXHAUST 316 XS$9002
Al
NN R
[T e a2 g
I
Pl
A
|
T Q PART 1D TAB
E PART NAME T NUMBER | CODE REMARKS SHT
M Y
1 |Gasket, Exh. Out Conn. [1 [3903252 15 |.40 thick 3250
2 |[Flange, Weld 1 (3904836 15 or Side Exh. to 2 1/2" Pipe
3 |Screw, Hex Head Cap 4 3900623 15 M10-1.50 x 25 272

SECTION _C

- 46 _

8-26-83




PIPE, EXHAUST OUT (REAR)

316 I X89006|

2
’y

,
-
1D e

PART NAME

Zm——

Q PART
T NUMBER
Y

REMARKS

TAB
SHT

Bracket, Exh. Outlet
Screw, Hex Head Cap
Conn. Exhaust Outlet
Clamp, V Band

& W N

1 [3903760
4 13902460
1 [3903758
1 [PB903652

13
15
10
15

10-1.50

XS9009

x 22 (flanged)

o Adapt to Rear & Up Exh.

638

SECTION _C

- 47

8-26-83




CONNECTION, EXHAUST 3;6| 59008 ]

|

T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y

1 Connection,-straight 1 (3903552 15 Adapts to 76.2 dia. pipe

2{Clamp, V-Band 1 13903652 15 XsS9009

SECTION C -

_ 48 -

8-26-83




CONNECTION, EXHAUST 316

NOTE: 90° turbo exhausy e}

bow for adagting Ho front and up exhaust.

|

T Q PART 1D TAB
E PART NAME T NUMBER |} CODE REMARKS SHT
M Y

1|Plug, Pipe 1 |s-910-B 15 .25"NPTF.

2}Screw, Hex Head Cap 4 13902460 15 M10-1.50 x 22 (flanged) 638
3|Clamp, V-Band 3903652 15

4|Conn. Exhaust Outlet 1 3904860 10

S|Brace, Ex. Out. Conn. 1 3904986 10

SECTION _C

49

10-10-83




CONNECTION, EXHAUST | 316 |

X$9009 |

|

T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y

1|Clamp, V-Band 13903652 15

For Adapting Exh. outlet conn
to turbine outlet

SECTION _C

-50 -

10-17-83



‘ PLUMBING, AIR CLEANER

311

CA9002

SECTION _C

|
T Q PART ) TAB
£ PART NAME T NUMBER |CODE REMARKS SHT
M Y

1|Clamp, T-Bolt 1 {125740 15

2]Clamp, T-Bolt 1 J135144 15

3|Hose, Rubber Hump 1 |39040-60 15 4" to 3" Reducer 3948

10-17-83
- 51 -



PLUMBING, AIR CLEANER | 311 | casoio |

I
T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M

1jClamp, T-Boit _ 2 135144 15

2]Hose, Rubber Hump 1 3904059 15 3 Inch

8-26-83
- 52-

SECTION _C



~

PLUMBING, AIR CLEANER 311 CA9003

/// \\v\
PauiniN VN
L. > N
! /‘,\ >—\‘\\\\ \\A \l
I, ( O \r_/

[ IR )
\‘ks\ \\\\ X~ I/ /'// /I,
1 v\ 0\ TRA ’

[

T Q PART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y

1|Clamp, T-Bolt 2 1135144 15

2|Elbow, 90° Rubber 1 3904062 15 90 degree elbow, 3 Inch 3989

SECTION C

_53_

8-26-83



PLUMBING, AIR CLEANER | 311 } CA9004 ]
//// -~ \v\
1 Pk \\\\
L_,_\\ So \ \‘
///—\ \\:\ \\r/
! 1 [+
—~N 7,753 |
2 ‘\f‘\ \\ ARN //;’ /‘ /
\ \\ \‘ \\‘ n{i\,f e
) A
\‘s')”” Il/l/l-’
3 \\’/
|
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
1|Clamp, T-Bolt 1 |125740 15 4 Inch
2|Clamp, T-Bolt 1 |135144 15 3 Inch
3 |Elbow, 90° Rubber 1 13904064 15 [Reducer, 4" to 3" 4103

SECTION _C

- 54 -

8-26-83



PLUMBING, AIR CLEANER

311 | cA9008

!
T PART 1D TAB
E PART NAME NUMBER |CODE REMARKS SHT
M
1|Clamp, T-Bolt 135144 15 For 3 Inch Intake Connection
8-26-83
SECTION C_ - 55 -




PLUMBING, AIR CLEANER | 311 ca9oo9l

|

T ' PART ) TAB

£ PART NAME NUMBER | CODE REMARKS SHT

M

1]|Clamp, T-Bolt 125740 15 or 4 Inch Intake Connection
8-26-83

SECTION _C



The serpentine front end has three variables O~
fan center heights S8z )
fan to engine speed ratios
alternator & pulley arrangements

|
W N W

8-26-83
SECTION _C - 57 -







7Y% JE—
AN FAN BELT TENSIONER V-RIBBED LOCATION
ENTER| FAN ALT. OPTION TENS. MOUNTING BELT BELT OPTION
REF . BRACKET LOCATION PT. NO. LENGTH } REF.

. . 10/1581 FA9001!| 3904569 3903113 .6 EH9701
202.0 1.1 20/2781 FA9001| 3904569 Low 3903113 1625.6 EH9701
CRK - 10/158I ] FA9000| 3904569 High 3904031 | 1320.8 | EH9700
CRK = 20/27s1 FA9000; 3904569 Low 3904031 1320.8 EH9700
296.0 1.1 10/15S8I FA9002| 3904548 Low 3903091 1422 .4 EH9702
296 .0 1.35 10/1581 FA9012 | 3904549 Low 3903090 1397.0 EH9705
296 .0 1.1 20/27s1 FA9002 | 3904552 Low 3903093 1473.2 EH9710
295.0 1.35 20/2781 FA9012 | 3904553 Low 3902230 1443.0 EH9714

45.0 1.1 10/1581 FA9003 | 3904550 Low 3903097 1498.6 EH9703
45.0 1.35 10/15S81 FA9013 | 3904551 Low 3903092 1460.5 EH9707
45.0 1.1 2072781 FA9003 | 3904554 Low 3903098 1536.7 EH9711
45.0 | 1.35 20/2781 FA9013 3904555 Low L 3902715 1519.0 EH9715
93.0 1.1 1071581 FA9004 | 3904548 High 3903099 1574.8 EH9704
93.0 1.35 10/1581 FA9014 | 3904549 High 3903098 1536.7 EH9708
93.0 1.1 20/27s1 FA9004 | 3904552 High 3903100 1612.9 EH9712
93.0 | 1.35 | 20/27SI | FA9014 | 3904553 High 3902309 | 1582.0 | EH9716
44 .0 1.1 10/15S81 FA9005 | 3904550 High 3903114 1663.7 EH9706
44.0 1.35 10/15ST FA9015 | 3904551 High 3903113 1625.6 EH9709
44.0 1.1 20/2781 FA9005 | 3904554 High 3903115 1701.8 EH9713
44 .0 1.35 20/2781 FA901S5 | 3904555 High 3903114 1663.7 EH9717
NOTE #1. Each Belt Tensioner Bracket has provisions

for two tensioner locations-_\\\§\\\‘-zlcﬂ
0

SECTION _C -58 -

8-26-83



DRIVE, FAN | 328

FOR ALL ALTERNATORS

FA9000
BELT TENSIONER EH9700

|
T Q PART ID TAB
E PART NAME {7 NUMBER | CODE REMARKS SHT
M Y
00
—-{No Fan Bracket or
Fan Pulley
L ¥ ]
1fBracket, Be ens 1 Wﬁﬁu—
2| Screw, Flat Head Soc. 2 13903095 15 M8-1.25 x 25
3| Tensioner, Belt 1 3904370 15 (automatic)
4] Screw, Hex Head Cap 1 13905426 15 M10-1.50 x 61.86 (flg.)
S|Belt, "V" Ribbed 1 [3904031 15 8 Groove,K, 1320.8 long 676
NOTE #1: Mountings for thI 10/15 - 20427 alyernator mountings are identichl
except the tegsiqner mount l¢cation is high for the 10/15 and 1op
for the 20/27
8-29-83
SECTION C_ - 59 -




328 FA9001

203MM (8IN. CENTER) 1.1:1
BELT TENSIONER EH9701

DELCO}10/15 & 20/27 SI

08/23/83
SECTION _C : - 60 -



except the t

for the 20/27}.

si

pner mount 1

Pcati

is high For the 10/15 and 1

|
T a| PpaART 1D TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
FAS001
4 Bracket, Fan 1] 3904583 16 (202) 8" center 1889
} Bracket, Fan 1 3904582 10 Mounts to block
4 Bearing, Roller 3904581 15 65 0.D., 35 I.D. x 35 4976
: (See Note #4)
3 Hub, Fan 1 3904580 10 25.4 pilot
Washer, Plain 1 3903849 10 13 I.D., 42 0.D. x 8 thick
Screw, Hex Head Cap 1 3903946 10 M12-1.75 x 70 272
Screw, Hex Head Cap 1] 3901221 15 M8-1.25 x 75 272
Screw, Hex Head Cap 3] 3900678 15 M8-1.25 x 40 (flg) 637
Pulley, Fan 1] 3902710 10 158.0 dia., 8 groove
9 Screw. Hex Head Cap 2 | 3900620 15 M8-1.25 x 20 272
10%1?@{?5‘_—‘ 1 | 3904690 10 (See Note 1)
11 Screw. Cap 4 | 3900621 15 M8-1.25 x 25 272
- |LFA9702 _
9f Screw, Cap 4 13900620 15 M8-1.25 x 20 (See Note 2) 272
EH9701 10/%5, 20/27 §; §§E§ Ng?g 3)
12f Bracket, Be ens. 10
13| Screw, Flat Head Soc 2 | 3903095 15 M8-1.25 x 25
14} Tensioner, Belt "1 ] 3904370 15 (automatic)
15| Screw, Hex Head Cap 1 | 3905426 15 M10-1.5 x 61.86 (flg)
16| Belt, "V" Ribbed 1] 3903113 15 8 Groove,K, 1625.6 long 676
NOTE: #1:FA9701 will uped whenever| NO Sﬂ option is specified.
#2:FA9702 will uEed whenever] ANY option is specified.
#3:Mountings forf thp 10/15 - 2027 aggernator mountings are identi

j:l

#4:3904975 bearihg ks an allowa?le suPstitution for 3904581 in thii
assembly.
8-29-83
SECTION C -61. -




DRIVE, FAN 328 FA9002

296.0MM (11.65 IN. CENTER) 1.1:1 ‘
BELT & TENSIONER | DELCO 10/15 | EH9702

BELT & TENSIONER | DELCO 20/27 | EH9710]

08/29/83
SECTION _C_ - 62



- 63 -

|
T Q PART iD TAB
E PART NAME T NUMBER JCODE REMARKS SHT
M Y
FA9002
- Bracket, ran 1 ] 3902351 16 (296.0)-11.65" center 1889
1] Bracket, Fan 1 3902348 10 Mounts to head
2| shaft, Bearing 1 3901741 15 (25.4) 1" diameter shaft
3| Hub, Fan 1 3901364 |10 (25.0 thick)
4] Screw, Hex Head Cap 4 | 3900678 15 M8-1.25 x 40 (flg) 638
5{ Pulley, Fan 1 13902710 10 158 diameter, 8 groove
6| Screw, Hex Head Cap 2 | 3900620 15 M8-1.25 x 20 272
) 701
7l Plate, Clamping 1 13904690 10 See Note 1
8] Screw, Cap 4 13900621 15 M8-1.25 x 25 272
702
6f{ Screw, Cap 4 3900620 15 M8-1.25 x 20 (See Note 2) 272
EHQZEZ QEL%% %O/LS |
9fBracket, Be ens. 1 3904548 10
10 Screw, Flat Head Socket] 2 } 3903095 115 M8-1.25 x 25
11| Tensioner, Belt 1 |3904370 15 (automatic)
12| Screw, Hex Head Cap 1 ]3905426 15 M10-1.5 x 61.86 (flg.)
13|Belt, "V" Ribbed 1 {3903091 15 8 Groove, K, 1422.4 long 676
970 C
13|Belt, 1bbe 8 Groove, K, 1473.2 long 676
9|Bracket, Belt Tens. 1 13904552 10
NOTE #1: FA9701 will b ed whenever|No SP}loption is specified.
#2: FA9702 will bt Ied whenever|ANY SP option is specified.
8-29-83
SECTION _C




DRIVE, FAN 328 FA9012
96.0 1.65 IN. CENTER) 1.25:1

BELT & TENSIONER | DELCO 10/15 ] EH9705

TENSION DELCO 20/27] EH9714

SECTION _C

- 64 -

08/29/83




|
T Q PART ID . TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y :
559012
-{ Bracket, Fan 1 | 3902351 16 (296.0) 11.65" center 1889
1} Bracket, Fan 1 3902348 10 Mounts to head
2] shaft, Bearing 1 3901741 15 (25.4) 1" diameter shaft
3] Hub, Fan 1 ] 3901364 10 25.0 thick
4| Screw, Hex Head Cap s | 3900678 |15 |M8-1.25 x 40 (flg.) 638
SJPulley, Fan 1 ] 3902709 10 129 diameter, 8 groove
6} Screw, Hex Head Cap 2 | 3900620 15 M8-1.25 x 20 272
9701 :
7 ate, Clamping 1 ] 3904690 10 See Note 1
8| Screw, Cap 4 | 3900621 15 M8-1.25 x 25 272
FA9702
6] Screw, Cap 4 | 3900620 15 M8-1.25 x 20 (See Note 2) 272
Eﬂg7g§ Q%L%% %0/1§
9] Bracket, Be ens. 1 ]3904549 10
10| Screw, Flat Head Socket] 2 | 3903095 15 M8-1.25 x 25
11| Tensioner, Belt 1 13904370 15 (automatic)
12| Screw, Hex Head Cap 1 | 3905426 15 M10-1.50 x 61.86 (flg)
13| Belt, "V'"™ Ribbed 1 | 3903090 15 8 Groove, K, 1397.0 long 676
9714 / 7 E%Ej__
13]Belt, Ribbe 8 Groove, K, 1443.0 long 676
9]Bracket, Belt Tensioner| 1l | 3904553 10
NOTE #1: FA9701 will bp ufed whenever|{NO SP|options is specified.
#2: FA9702 will b ted whenever] ANY SP option is specified.
é 8-29-83
SECTION C - 65 -




DRIVE FAN 1328 FA9003

345MM (23.58 IN. CENTER) 1.1:1
BELT & TENSIONER | DELCO 10/15| EH9703
[BELT & TENSIONER | DELCO 20/27 ] EH9711 ]

11-02-83
SECTION _C - 66 &



|
T ' Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
- EracEeE, Fan 1 13902353 16 (345) 13.58" center 1889
1|Bracket, Fan 1 3902349 10 Mounts to block
2|shaft, Bearing 1 3901741 15 (25.4) 1" diameter shaft
3|Hub, Fan 1 3901364 10 (25.0) thick
4}Screw, Hex Head Cap 4 13900678 15 M8-1.25 x 40 (flg) 638
5|Pulley, Fan 1 {3902710 10 158.0 diameter, 8 groove
6]Screw, Hex Head Cap 2 3900620 15 M801.25 x 20 272
701
7 ate, Clamping 1 3904690 10 See Note 1
8 |Screw, Cap 4 |3900621 15 M8-1.25 x 25 272
EAS702
6 [Screw, Cap 14 13900620 15 M8-1.25 x 20 (See Note 2) 272
H9703 C 0/15
9 IBracket, Be ens. 1 13904550 10
10 |Screw, Flat Head Socket|2 }3903095 15 M8-1.25 x 25
11 |Tensioner, Belt 1 3904370 15 (automatic)
12 |Screw, Hex Head Cap 1 13905426 15 M10-1.50 x 61.86 (flg)
13 |Belt, "V" Ribbed 1 13903097 15 8 Groove, K, 1498.6 long 676
/27 S H9703 EXQEPT:
13 |Belt, "V Ribbe 15 8 Groove, K, 1536.7 long 676
9 |Bracket, Belt Tensioner{l (3904554 10
HNOTE #1: FA9701 will bq ujed whenever INO SP|options are specified.
#2: FA9702 will b¢ uged whenever |ANY SP options is specified.
8-29-83
SECTION C - 67 -




13

DRIVE, Fan | 328

345MM (13.58 IN. CENTER) 1
[BELT & TENSIONERT DELCO 10/15]
BE TENS E DELCO 20/27

FA9013 |
.35:1
' EH9707 ]

EH9715

SECTION _C

- 68 -

11-02-83




|
T Q PART | ID TAB
E PART NAME T NUMBER |[CODE REMARKS SHT
M Y
5590%3
-{ Bracket, Fan 1 | 3902352 16 (345) 13.58" center 1889
1 Bracket, Fan 1 3902349 10 Mounts to block
2| shaft, Bearing 1 3901741 |15 (15.4) 1" diameter shaft
3rHub, Fan 1 3901364 10 (25.0 thick) ’
4} Screw, Hex Head Cap 4 | 3900678 15 M8-1.25 x 40 (flg) 638
5] Pulley, Fan 1 ] 3902709 10 129.0 diameter, 8 groove
6] Screw, Hex Head Cap 2 | 3900620 15 M8-1.25 x 20 272
RLEMH S
7 ate, amping 1 | 3904690 10 See Note 1
8| Screw, Cap 4 | 3900621 15 M8-1.25 x 25 272
FA9702
6] Screw, Cap 4 }3900620 15 M8-1.25 x 20 (See Note 2) 272
552707 DELCO _10/15 ‘
9{ Bracket, Be ensioner| 1l | 3904551 10
10} Screw, Flat Head Socket} 2 | 3903095 15 M8-1.25 x 25
11} Tensioner, Belt 1 13904370 15 (automatic)
12} Screw, Hex Head Cap 1 | 3905426 15 M10-1.5 x 61.86
13| Belt, "V" Ribbed 1 } 3903092 15 8 Groove, K, 1460.5 long 676
(21 S S _EH9707 EXPEPT:
13{Belt, "V" Ribbe 8 Groove, K, 1519.0 long ~676
9|Bracket, Belt Ten. 1 13904555 10
NOTE #1: FA9701 will bt uged whenever|NO SPLoption is specified.
#2: FA9702 will bp uged whenever| ANY SP option is specified.
8-29-83
- 69 -

SECTION _C




DRIVE, FAN 328 FA9004

393.4MM (15.49 IN. CENTER) 1.1:]
BELT & TENSIONER | DELCO _10/15 1 EHO70Q4)
BELT & TENSIONER | DELCO 20/27 ] FH9712

11-02-83
SECTION _C - 70 -



|
T Q PART 0] TAB
E PART NAME T NUMBER JCODE REMARKS SHT
M Y
EAgOOb
- Bracket, ¥an 1 3902353 16 (393.5) 15.49" center 1889
1| Bracket, Fan 1 3902350 10 Mounts to block
2} shaft, Bearing 1 3901741 15 (25.4) 1" diameter shaft
3] Hub, Fan 1 3901364 10 (25.0 thick)
4] Screw, Hex Head Cap 4 13900678 15 M8-1.25 x 40 (flg) 637
S|Pulley, Fan 1 3902710 10 158 diameter, 8 groove
6] Screw, Hex Head Cap 2 13900620 15 M8-1.25 x 20 272
7 EEaée, EIhmp1ng 1 }3904690 10 See Note 1
8|Screw, Cap 4 13900621 15 M8-1.25 x 25 272
102
6|Screw, Cap 4 |3900620 15 M8-1.25 x 20 (See Note 2) 2172
Eugzgg Q%LCO %0/;5 |
9|Bracket, Be ensioner|{l |3904548 10
10}Screw, Flat Head Soc. "2 13903095 15 M8-1.25 x 25
11|Tensioner, Belt 1 |3904370 15 (automatic)
12]|Screw, Hex Head Cap 1 {3905426 15 M10-1.5 x 61.86 (flg)
13|Belt. "V" Ribbed 1 ]3903099 15 8 Groove, K, 1574.8 long 676
.EH?ZJ.Z nm.gg 59421 smgg 9704 EXCEPT: |
13]|Belt, "V"™ Ribbe 8 Groove, K, 1612.9 long 676
9 |Bracket, Belt Tensioner|l |3904522 10
NOTE #1: FA9701 will be uged whenever|NO SP{option is specified.
#2: FA9702 will b¢ ujed whenever|ANY SP option is specified.
8-29-83
SECTION C - 71 -~




DRIVE, FAN 328 FA9014
393.5MM (15.49 IN. CENTER) 1.35:1

BELT & TENSIONER | DELCO 10/15] EH9708
| BELT & TENSIONER | DELCO 20/27] EH9716

11-02-83
SECTION _C - 72 -



|
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
-%an 1| 3902353 16 (393.5) 15.49" center 1889
1} Bracket, Fan 1 3902350 15 Mounts to block
4 shaft, Bearing 1 3901741 15 (25.4) 1" diameter shaft
ﬂ Hub, Fan 1 3901364 10 (25.0 thick)
Screw, Hex Head Cap 4 | 3900678 15 M8-1.25 x 40 (flg) 638
§ Pulley, Fan 1] 3902709 10 158.0 diameter, 8 groove
§ Screw, Hex Head Cap 2 | 3900620 15 M8-1.25 x 20 272
T%Iamplng 1 | 3904690 10 See Note 1
8 Screw, Cap 4 1 3900621 15 M8-1.25 x 25 272
FA9702
6f Screw, Cap 4 | 3900620 15 M8-1.25 x 20 (See Note 2) 272
704 | DELCO _10/15
9] Bracket, Be ensioner] 1 | 3904549 10
10} Screw, [Flat Head Soc. 2 13903095 15 M8-1.25 x 25
11} Tensioner, Belt 1 | 3904370 15 (automatic) :
12} Screw, |Hex Head Cap 1 | 3905426 15 M10-1.5 x 61.86 (flg.)
13| Belt, "V" Ribbed 1 | 3903098 15 8 Groove., K, 1536.7 long 676
13%%%“““?‘ 8 Groove, K, 1582.0 long 676

9| Bracket, Belt Tensioner] 1 | 3904553 10
NOTE #1: FA9701 will uEed whenever| NO SP| option is specified.
#2: FA9702 will uped whenever| ANY %P option is specified.
8-29-83
SKCTION C

- 73 -




| DRIVE, FAN

328

FA9005

BELT & TENSIONER

1444 .2MM (17.49 IN. CENTER)
[ DELCO 10715 ]

BELT & TENSIONER

| DELCO 20/27

1.1:1)

EH9706 |

EH9713

SECTION _C

- 74 -

11-02-83




|
T Q PART ID TAB
E PART NAME T NUMBER {CODE REMARKS SHT
M ' Y
- Erac%eE. Fan 1 ] 3902351 16 (444.2) 17.49" center 1889
1| Bracket, Fan 1 3902348 10 Mounts to head
2] Shaft, Bearing 1 3901741 15 (25.4) 1" diameter -shaft
3] Hub, Fan 1 3901364 10 (25.0 thick)
4] Screw, Hex Head Cap 4 13900678 15 M8-1.25 x 40 (flg) 638
5| Pulley, Fan 1 ]3902710 15 158.0 diameter, 8 groove
6f Screw, Hex Head Cap 2 | 3900620 15 M8-1.25 x 20 272
BIUIL) —
7 ate, amping 1 | 3904690 10 See Note 1
8} Screw, Cap 4 | 3900621 15 M8-1.25 x 25 272
FA9702
6] Screw, Cap 4 13900620 15 M8-1.25 x 20 (See Note 2) 272
ELCO 10/15 ‘
9| Bracket, Be ensioner}f 1l .{3904550 10
10| Screw, Flat Head Socket| 2 {3903095 15 M8-1.25 x 25
11| Tensioner, Belt 1 }3904370 15 (automatic)
12]Screw, Hex Head Cap 1 ]3905426 15 M10-1.5 x 61.86 (flg)
13|Belt "V" Ribbed 1 3903114 15 8 Groove, K, 1663.7 long 676
13{Be " Ribbe sinad b Groove, K, 1701.8 long 676
9|Bracket, Belt Tensioner{1l [3904554 10
NOTE #1: FA9701 will b uIed whenever|NO SP]option is specified.
#2: FA9702 will be uyed whenever|ANY SP option is specified.
8-29-83
- 75 -

SECTION €




"|DRIVE, FAN

328

‘BELT & TENSIONER

444 .2 17.49 IN. CENTER)

 DELCO 10715 |
& TE! ONER | DELCO 20/27

FA9015}
1.35:1
EH9709]

EH9717

SECTION

£

- 76 -

11-02-83




|
Tl . Q PART 1D TAB
E PART NAME T NUMBER {CODE REMARKS SHT
M Y
o

-] gracﬁeE. Fan 1 ] 3902351 16 (444.2) 17.49" center 1889
1] Bracket, Fan 1 3902348 10 Mounts to head

2| shaft, Bearing 1 3901741 15 (25.4) 1" diameter shaft

3| Hub, Fan 1 3901364 10 (25.0 thick)

4| Screw, Hex Head Cap 4 3900678 15 M8-1.25 x 40 (flg) 638
5] Pulley, Fan 1 ]3902709 10 129 diameter, 8 groove

6] Screw, Hex Head Cap 2 13900620 15 M8-1.25 x 20 272
7 Eeaée, Clamping 1 } 3904690 10 See Note 1

8| Screw, Cap 4 |3900621 15 M8-1.25 x 25 272

9702
6| Screw, Cap 4 13900620 15 M8-1.25 x 20 (See Note 2) 272
giez00. DELCO 10715 ]
9| Bracket, Be ensionerfl |3904551 10
10jScrew, Flat Head Socket|2 |3903095 15 [M8-1.25 x 25
11{Tensioner, Belt 1 13904370 15 (automatic)
12|Screw, Hex Head Cap 1 |3905426 15 M10-1.5 x 61.86 (flg)
13|Belt, "V" Ribbed 1 [3903113 15 8 Groove, K, 1625.6 long 676
13 Be%é, "VB kigseg E §§Eg%§% EE 8 Groove, K, 1663.7 long 676
9|Bracket, Belt Tensioner|1l [|3904555 10
NOTE #1: FA9701 will bt uged whenever{NO SPloption is specified.
#2: FA9702 will b uﬁed whenever|ANY SP option is specified.
8-29-83
SECTION C - 77 -




RDRIVE, FAN 328 AD9001 MKTG.
Faso16 | ENcR.

|

T Q PART 1D TABR
£ PART NAME T NUMBER |CODE REMARKS SHT
M Y

1|Pulley, "V" Belt 1 [3903221 10

Freon Compressor Drive 1/2" V
176.0 diameter.

NOTE: This pulley assenbl
with no spacers in H

~ A -

s in front 4f 3904709 or 3902710 fan pulley
etween.

'

8-29-83
SECTION _C - 78 - :



SPACER, FAN PILOT

327

SP

9001 0.25
SP9003 1.00

SP9006 1.50
SP9004 2.00

P ———————————uanf

SP9005 2.50

|
T Q PART 1D TAB
E PART NAME T | NUMBER |CODE REMARKS SHT
M Y
SP9001
1[Spacer 11 |3903820 10 6.35 (.25"™) 3822
9003
1[Spacer 1 [3903816 10 25.4 (1.00™) 3822
SP9006
1[Spacer 1 3903817 10 38.1 (1.50™) 3822
SP9004
1{Spacer 1 13903818 10 50.8 (2.00") 3822
SP900S ’
1[Spacer 1 3903819 10 63.5 (2.50™) 3822
11-23-83
SECTION C - 79 -




- 80 -

|
T Q PART ID TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y
%I'?'ME'—'QT—I_‘
1{Connection, Water In |1 [3903103 10 73 deg. (58.0 0.D.)
3{"0" Ring 1 3901467 15 50.16 I.D. x 5.33 830
4|Screw, Hex Head Cap 3 |3901757 15 M10-1.5 x 75 (flg) 638
S|Plug, Pipe 2_]3008468 15 1/2"
2 %W'l 3903102 10 30 degree (0.D.)
3|"0" Ring 1 3901467 15 50.16 I.D. x 5.33 830
4|Screw, Hex Head Cap 3 3901757 15 M10-1.50 x 75 (flg) 638
S1Plug, Pipe 2 13008468 15 1/2"-14NPTF-Teflon Coated 3008240
6 %%%%e%tﬁrwﬂe—rﬁn—'i 3903786 10
3{"0" Ring 1 3901467 15 50.16 I.D. x 5.33 830
7|Screw, Hex Head Cap 3 13902460 15 M10-1.50 x 25 (flg) 638
S{Plug, Pipe 2 13008468 15 1/2"-14NPTF-Teflon Coated 30D8240 |
8-29-83
SECTION _C




PAN, OIL OP9009

drain is located on exhaust s
ngine.

|

T Q PART TAB
E PART NAME T NUMBER |CODE REMARKS SHT
M Y

PAN, OIL __ OP9002

1 {Tube, Lube 0il Suction 1 [3905223 13

2 |Gasket, Suction Tube 1 [3905468 10 .80 thick

3 |Screw, Hex Head Cap 2 13900225 15 M8-1.25 x 16 272
4 |Screw, Hex Head Cap 1 3901235 15 M8-1.25 x 12 (flg) 638
5 |Gasket, 0il Pan 1 [3903393 10 1.50 thick

6 |Pan, 0il - Center R PB901227 10 Drain is on fuel pump side. of eng.
7 |Screw, Hex Head Cap 28 B901755 15 M8-1.25 x 12

SkWasher, Sealing 1 [B90242S 15 22.2 I.D. x 1.5 thick 2436
9 |Plug, Threaded 1 3904386 15 M22 x 1.5 2435
10 (Washer, Sealing 1 3900216 15 1.5 thick, 18.40 I.D.
11 |Plug, O0il Pan Drain 1 [B900215 15 M18 x 1.5 x 12 2435

OP9009 is the same as OP9002 except

de of

SECTION _C

- 81 -

10-18-83




NOTE: 3905205 Lube 0il

dtion Tube hj

|

T D TAB
E PART NAME CODE REMARKS SHT
M

1|{Tube, Lube 0il Suction 1 13

2]|Gasket, Suction Tube 1 10 .80 thick

3|Screw, Hex Head Cap 2 15 M8-1.25 x 16 272
4|Screw, Hex Head Cap 1 15 M8-1.25 x 12 (flg) 638
S|Gasket, 0il Pan 1 10 1.50 thick

6|Pan, 0il - Front 1 10

7|Screw, Hex Head Cap 28 15 M8-1.25 x 12

8|{Washer, Sealing 1 15 1.5 thick, 18.4 I.D. 2436
9{Plug, 0il Pan Drain 1 15 M18 x 1.5 x 12
10|Washer, Sealing 1 15 22.2 I.D. x 1.5 thick 2436
11|Plug, Threaded 1 15 M22 x 1.5 2435

s beer]l released at development statps.

SECTION _C_

- 82 -

8-29-83




PAN, OTL - REAR

0P9004

Tm——

PART NAME

<=0

PART
NUMBER

REMARKS

H OOV ~NOWLMEWN~

[urgren

Tube, Lube 0il Suction
Gasket, Suction Tube
Screw, Hex Head Cap
Screw, Hex Head Cap
Gasket, 0il Pan

Pan, 0il - Rear
Screw, Hex Head Cap
Washer, Sealing
Plug, Oil Pan Drain
Washer, Sealing
Plug, Threaded

NOTE: 3905205 Lube 0il

00N

3901229
3905468
3900225
3901235
3903393
3901049
3901755
3900216
3900215
3902425
3904386

tion Tube h3

.80 thick

M8-1.25 x 16
M8-1.25 x 12 (flg)
1.50 thick

M8-1.25 x 12

1.5 thick, 18.4 I.D.
M18 x 1.5 x 12

22.2 I.D. x 1.5 thick
M22 x 1.5

s beern]l released at development stat

SECTION _C

- 83 -

8-29-83




GAUGE, OIL LEVEL | 226 LGI N TTUTTETTTTTR
T !
[ |
L] |
\ | '
= |
| | 5, LG90s0
9 . | |
~ ' |
” 3 | | . | |
™ 4 ] |
q_ _ — e e e e e |
’ i T T
§ l ! /0 L_J
! LG9006 \ |
i-lLGQOOS r= | et
1 | |
r- | I
IJ | {
L | |
[ =] |
o L
~
= -,
|
T Q PART 1D TAB
E PART NAME T NUMBER | CODE REMARKS SHT
M Y| -
LgEOgS } v
1]Tube, O1 auge 1 ]3905800 10 Front Sump - 782mm Flex
| _2]Dipstick 1 13905790 15 0° Power Angle - Front Access
LG9006
1[Tube, Oil Gauge 1 3905800 10 JFront Sump - 782mm Flex.
3]Dipstick 1 13905790 15 09 Power Angle - Rear Access
LG9050 .
4fTube, O1l Gauge 1 3905778 10 Front Sump - 200mm 45° Bend
5iDipstick 1 |3905780 15 Jo° Power Angle - Short Dipstidk
12-06-83
SECTION .C - 84 -




GAUGE, OTL LEVEL 22 LG { ) i
4
(T |
| I
LJ ! |
-
T‘, ssol ~ 1
-1 LG9051 I |
) LG 9052 | |
~ LG9061 | '
2 2 || -
I U5,7,9 | I
b—1\_____________ |
(* /| < l |
I l "-—-—-.\_. ' L -J
U | \ J==
\ i
:o- l._-r-l o =
7 1G9003 | |
r- b
| | - | |
i I 10s | |
\*— -— e - ” I
s/"’/
|
T Q PART 1D TAB
E PART NAME T NUMBER | CODE REMARKS SHT
M Y
2
1|Tube, 011l Gauge 1 [3905800 10 Rear Sump - 782mm Flex
| _2|Dipstick 1 13905790 15 0° Power Angle - Front Access
3 *uge, 011 Gauge 1 3905799 10 Rear Sump - 554mm Flex
4]1Dipstick 1_]3905791 15 |0° Power Angle - Rear Access
9051
5[Tube, 01l Gauge 1 [3905425 10 Rear Sump - 65mm Straight
6ipipstick 1 |3905782 15 0° Power Angle
62052 )
7[Tube, 01l Gauge 1 3905779 10 Rear Sump - 200mm Straight
8]pipstick, 1 3905780 15 0% Power Angle
*§%961
9ITube, 011 Gauge 1 3905779 10 Rear Sump - 200mm Straight
10Jpipstick 1 |3905781 15 3° Power Angle
12-06-83
SECTION _C -85 -




GAUCE, OIL LEVEL | 226

o LUl
LB _ J -—u-- ‘--ﬁ
r
(T !
L] | 26,10 | LG 9039
LG 9054 ‘H = LG9055
|
"1 4,8 I l
1 Lo
: - . [
Ll a7 1,5,9 |
: IL [
i b d
\ ]
]
T Q PART 10 TAB
E PART NAME T NUMBER | CODE REMARKS SHT
M Y
LG9039
1] Tube, 0Oil Gauge 1§3905779 10 Ctr. Sump 200mm Straight
2]lDipstick 113902222 15 6% P.A.-No Balancer-408 FFOB
LG9043
3fTube, Oil Gauge 113904/78 10 Ctr. Sump - 200mm 459 Bend
4iDipstick 113905783 15 0° P.A.-No Balancer-168 FFOB
5 %uze, 011 Gauge 113905425 10 Ctr. Sump - 65mm Straight
6}Dipstick 113904294 5 02 P.A.-No Balancer-408 FFOB
%cgg§a
7] Tube, 011 Gauge - 113905475 10 Ctr. Sump - 65mm Straight
8|Dipstick 113905783 15 0% P.A.-With Balancer-168 FFO
LG9055
9]Tube, 01l Gauge 113905425 10 Ctr. Sump - 65mm Straight
101Dipstick 113905783 15 0% P.A. With Balancer—408 FFO
12-06-83
SECTION _C - 86 -




